

非小細胞肺癌

レジメン名称	商品名	一般名	投与量	投与時間	投与日	1クール
CDDP+PEM	シスプラチン	シスプラチン	75 mg/m ²	点滴静注 2時間	d1	21日
	ペメトレキセド	ペメトレキセド	500 mg/m ²	点滴静注 10分	d1	
CDDP+GEM	シスプラチン	シスプラチン	80 mg/m ²	点滴静注 2時間	d1	21日
	ゲムシタビン	ゲムシタビン	1000 mg/m ²	点滴静注 30分	d1,8	
CDDP+VNR	シスプラチン	シスプラチン	80 mg/m ²	点滴静注 2時間	d1	21日
	ロゼウス	ビノレルビン	25 mg/m ²	点滴静注 全開で	d1,8	
CDDP+S-1	シスプラチン	シスプラチン	60 mg/m ²	点滴静注 2時間	d8	35日
	エスワンタイホウ	テガフル・ギメラシル・オテラシルK	80~120 mg/day	1日2回 朝夕食後	d1-14	
CBDCA+PEM	カルボプラチン	カルボプラチン	AUC=5	点滴静注 1時間	d1	21日
	ペメトレキセド	ペメトレキセド	500 mg/m ²	点滴静注 10分	d1	
CBDCA+GEM	カルボプラチン	カルボプラチン	AUC=5	点滴静注 1時間	d1	21日
	ゲムシタビン	ゲムシタビン	1000 mg/m ²	点滴静注 30分	d1,8	
CBDCA+VNR	カルボプラチン	カルボプラチン	AUC=5	点滴静注 1時間	d1	21日
	ロゼウス	ビノレルビン	25 mg/m ²	点滴静注 全開で	d1,8	
CBDCA+PTX	カルボプラチン	カルボプラチン	AUC=5	点滴静注 1時間	d1	21日
	パクリタキセル	パクリタキセル	210 mg/m ²	点滴静注 2時間	d1	
CBDCA+nab-PTX	カルボプラチン	カルボプラチン	AUC=5	点滴静注 1時間	d1	21日
	アブラキサン	パクリタキセル (アルブミン懸濁型)	100 mg/m ²	点滴静注 30分	d1,8,15	
CBDCA+PTX (化学放射線療法)	カルボプラチン	カルボプラチン	AUC=2	点滴静注 1時間	d1,8,15, 22,29,36	21日
	パクリタキセル	パクリタキセル	40 mg/m ²	点滴静注 1時間	d1,8,15, 22,29,36	
CBDCA+nab-PTX (化学放射線療法)	カルボプラチン	カルボプラチン	AUC=2	点滴静注 1時間	d1,8,15, 22,29,36	21日
	アブラキサン	パクリタキセル (アルブミン懸濁型)	50 mg/m ²	点滴静注 30分	d1,8,15, 22,29,36	
サイラムザ+DTX	サイラムザ	ラムシルマブ	10 mg/kg	点滴静注 30分 (初回 1時間)	d1	21日
	ドセタキセル	ドセタキセル	60 mg/m ²	点滴静注 1時間	d1	
サイラムザ (EGFR-TKI併用)	サイラムザ	ラムシルマブ	10 mg/kg	点滴静注 30分 (初回 1時間)	d1	14日
	EGFR-TKI		併用EGFR-TKIの用法用量		連日	
DTX	ドセタキセル	ドセタキセル	60 mg/m ²	点滴静注 1時間	d1	21日
PEM	ペメトレキセド	ペメトレキセド	500 mg/m ²	点滴静注 10分	d1	21日
BEV	ベバシズマブBS	ベマシズマブ	15 mg/kg	点滴静注 30分 (初回 90分、 2回目 60分)	d1	21日
AMR	カルセド	アムルビシン	45 mg/m ²	点滴静注 5分	d1-3	21日
ニボルマブ(2週間隔)	オブジーボ	ニボルマブ	240 mg/body	点滴静注 30分	d1	14日
ニボルマブ(3週間隔)	オブジーボ	ニボルマブ	360 mg/body	点滴静注 30分	d1	21日
ニボルマブ(4週間隔)	オブジーボ	ニボルマブ	480 mg/body	点滴静注 30分	d1	28日
ペムブロリズマブ(3週間隔)	キイトルーダ	ペムブロリズマブ	200 mg/body	点滴静注 30分	d1	21日
ペムブロリズマブ(6週間隔)	キイトルーダ	ペムブロリズマブ	400 mg/body	点滴静注 30分	d1	42日
デュルバルマブ	イミフィンジ	デュルバルマブ	1500 mg/body	点滴静注 1時間	d1	28日
アテゾリズマブ	テセントリク	アテゾリズマブ	1200mg/body	点滴静注 30分 (初回 60分)	d1	21日

レジメン名称	商品名	一般名	投与量	投与時間	投与日	1クール
ペムブロリズマブ +CDDP+PEM	キイトルーダ	ペムブロリズマブ	200 mg/body	点滴静注 30分	d1	21日
	シスプラチン	シスプラチン	75 mg/m2	点滴静注 2時間	d1	
	ペメトレキセド	ペメトレキセド	500 mg/m2	点滴静注 10分	d1	
ペムブロリズマブ +CBDCA+PEM	キイトルーダ	ペムブロリズマブ	200 mg/body	点滴静注 30分	d1	21日
	カルボプラチン	カルボプラチン	AUC=5	点滴静注 1時間	d1	
	ペメトレキセド	ペメトレキセド	500 mg/m2	点滴静注 10分	d1	
ペムブロリズマブ +PEM	キイトルーダ	ペムブロリズマブ	200 mg/body	点滴静注 30分	d1	21日
	ペメトレキセド	ペメトレキセド	500 mg/m2	点滴静注 10分	d1	
ペムブロリズマブ +CBDCA+PTX	キイトルーダ	ペムブロリズマブ	200 mg/body	点滴静注 30分	d1	21日
	カルボプラチン	カルボプラチン	AUC=5	点滴静注 1時間	d1	
	パクリタキセル	パクリタキセル	200 mg/m2	点滴静注 2時間	d1	
ペムブロリズマブ +CBDCA +nab-PTX	キイトルーダ	ペムブロリズマブ	200 mg/body	点滴静注 30分	d1	21日
	カルボプラチン	カルボプラチン	AUC=5	点滴静注 1時間	d1	
	アブラキサン	パクリタキセル (アルブミン懸濁型)	100 mg/m2	点滴静注 30分	d1,8,15	
アテゾリズマブ +CBDCA+PTX +BEV	テセントリク	アテゾリズマブ	1200 mg/body	点滴静注 30分 (初回 60分)	d1	21日
	カルボプラチン	カルボプラチン	AUC=5	点滴静注 1時間	d1	
	パクリタキセル	パクリタキセル	200 mg/m2	点滴静注 2時間	d1	
	ベバシズマブBS	ベバシズマブ	15 mg/kg	点滴静注 30分 (初回 90分、 2回目 60分)	d1	
アテゾリズマブ +BEV	テセントリク	アテゾリズマブ	1200 mg/body	点滴静注 30分 (初回 60分)	d1	21日
	ベバシズマブBS	ベバシズマブ	15 mg/kg	点滴静注 30分 (初回 90分、 2回目 60分)	d1	
アテゾリズマブ +CBDCA +nab-PTX	テセントリク	アテゾリズマブ	1200 mg/body	点滴静注 30分 (初回 60分)	d1	21日
	カルボプラチン	カルボプラチン	AUC=5	点滴静注 1時間	d1	
	アブラキサン	パクリタキセル (アルブミン懸濁型)	100 mg/m2	点滴静注 30分	d1,8,15	
アテゾリズマブ +CDDP+PEM	テセントリク	アテゾリズマブ	1200 mg/body	点滴静注 30分 (初回 60分)	d1	21日
	シスプラチン	シスプラチン	75 mg/m2	点滴静注 2時間	d1	
	ペメトレキセド	ペメトレキセド	500 mg/m2	点滴静注 10分	d1	
アテゾリズマブ +CBDCA+PEM	テセントリク	アテゾリズマブ	1200 mg/body	点滴静注 30分 (初回60分)	d1	21日
	カルボプラチン	カルボプラチン	AUC=5	点滴静注 1時間	d1	
	ペメトレキセド	ペメトレキセド	500 mg/m2	点滴静注 10分	d1	
アテゾリズマブ +PEM	テセントリク	アテゾリズマブ	1200 mg/body	点滴静注 30分 (初回60分)	d1	21日
	ペメトレキセド	ペメトレキセド	500 mg/m2	点滴静注 10分	d1	

レジメン名称	商品名	一般名	投与量	投与時間	投与日	1クール
ニボルマブ +イピリムマブ +CBDCA+PEM	オブジーボ	ニボルマブ	360 mg/body	点滴静注 30分	d1	21日
	ヤーボイ	イピリムマブ	1 mg/kg	点滴静注 30分	d1	
	カルボプラチン	カルボプラチン	AUC=5	点滴静注 1時間	d1	
	ペメトレキセド	ペメトレキセド	500 mg/m2	点滴静注 10分	d1	
ニボルマブ +CBDCA+PEM	オブジーボ	ニボルマブ	360 mg/body	点滴静注 30分	d1	21日
	カルボプラチン	カルボプラチン	AUC=5	点滴静注 1時間	d1	
	ペメトレキセド	ペメトレキセド	500 mg/m2	点滴静注 10分	d1	
ニボルマブ +イピリムマブ +CBDCA+PTX	オブジーボ	ニボルマブ	360 mg/body	点滴静注 30分	d1	21日
	ヤーボイ	イピリムマブ	1 mg/kg	点滴静注 30分	d1	
	カルボプラチン	カルボプラチン	AUC=5	点滴静注 1時間	d1	
	パクリタキセル	パクリタキセル	200 mg/m2	点滴静注 2時間	d1	
ニボルマブ +CBDCA+PTX	オブジーボ	ニボルマブ	360 mg/body	点滴静注 30分	d1	21日
	カルボプラチン	カルボプラチン	AUC=5	点滴静注 1時間	d1	
	パクリタキセル	パクリタキセル	200 mg/m2	点滴静注 2時間	d1	
ニボルマブ +イピリムマブ	オブジーボ	ニボルマブ	360 mg/body	点滴静注 30分	d1	21日
	ヤーボイ	イピリムマブ	1 mg/kg	点滴静注 30分	d1	
デュルバルマブ +トレメリムマブ +CDDP+PEM	イジユド	トレメリムマブ	75 mg/body	点滴静注 1時間	d1	21日
	イミフィンジ	デュルバルマブ	1500 mg/body	点滴静注 1時間	d1	
	シスプラチン	シスプラチン	75 mg/m2	点滴静注 2時間	d1	
	ペメトレキセド	ペメトレキセド	500 mg/m2	点滴静注 10分	d1	
デュルバルマブ +トレメリムマブ +CBDCA+PEM	イジユド	トレメリムマブ	75 mg/body	点滴静注 1時間	d1	21日
	イミフィンジ	デュルバルマブ	1500 mg/body	点滴静注 1時間	d1	
	カルボプラチン	カルボプラチン	AUC=5	点滴静注 1時間	d1	
	ペメトレキセド	ペメトレキセド	500 mg/m2	点滴静注 10分	d1	
デュルバルマブ +トレメリムマブ +PEM	イジユド	トレメリムマブ	75 mg/body	点滴静注 1時間	d1	21日
	イミフィンジ	デュルバルマブ	1500 mg/body	点滴静注 1時間	d1	
	ペメトレキセド	ペメトレキセド	500 mg/m2	点滴静注 10分	d1	
デュルバルマブ +PEM	イミフィンジ	デュルバルマブ	1500 mg/body	点滴静注 1時間	d1	21日
	ペメトレキセド	ペメトレキセド	500 mg/m2	点滴静注 10分	d1	
デュルバルマブ +トレメリムマブ +CBDCA+nab-PTX	イジユド	トレメリムマブ	75 mg/body	点滴静注 1時間	d1	21日
	イミフィンジ	デュルバルマブ	1500 mg/body	点滴静注 1時間	d1	
	カルボプラチン	カルボプラチン	AUC=5	点滴静注 1時間	d1	
	アブラキサン	パクリタキセル (アルブミン懸濁型)	100 mg/m2	点滴静注 30分	d1,8,15	
デュルバルマブ +トレメリムマブ	イジユド	トレメリムマブ	75 mg/body	点滴静注 1時間	d1	21日
	イミフィンジ	デュルバルマブ	1500 mg/body	点滴静注 1時間	d1	
ネシツムマブ +CDDP+GEM	ポートラーザ	ネシツムマブ	800 mg/body	点滴静注 1時間	d1,8	21日
	シスプラチン	シスプラチン	75 mg/m2	点滴静注 2時間	d1	
	ゲムシタピン	ゲムシタピン	1250 mg/m2	点滴静注 30分	d1,8	
ネシツムマブ	ポートラーザ	ネシツムマブ	800 mg/body	点滴静注 1時間	d1,8	21日

小細胞肺がん

レジメン名称	商品名	一般名	投与量	投与時間	投与日	1クール
CDDP+ETP	シスプラチン	シスプラチン	80 mg/m ²	点滴静注 2時間	d1	21日
	エトポシド	エトポシド	100 mg/m ²	点滴静注 2時間	d1-3	
CBDCA+ETP	カルボプラチン	カルボプラチン	AUC=5	点滴静注 1時間	d1	21日
	エトポシド	エトポシド	100 mg/m ²	点滴静注 2時間	d1-3	
AMR	カルセド	アムルビシン	45 mg/m ²	点滴静注 5分	d1-3	21日
アテゾリズマブ +CBDCA+ETP	テセントリク	アテゾリズマブ	1200 mg/body	点滴静注 30分 (初回 60分)	d1	21日
	カルボプラチン	カルボプラチン	AUC=5	点滴静注 1時間	d1	
	エトポシド	エトポシド	100 mg/m ²	点滴静注 2時間	d1-3	
アテゾリズマブ	テセントリク	アテゾリズマブ	1200mg/body	点滴静注 30分 (初回 60分)	d1	21日
デュルバルマブ +CDDP+ETP	イミフィンジ	デュルバルマブ	1500 mg/body	点滴静注 1時間	d1	21日
	シスプラチン	シスプラチン	80 mg/m ²	点滴静注 2時間	d1	
	エトポシド	エトポシド	100 mg/m ²	点滴静注 2時間	d1-3	
デュルバルマブ +CBDCA+ETP	イミフィンジ	デュルバルマブ	1500 mg/body	点滴静注 1時間	d1	21日
	カルボプラチン	カルボプラチン	AUC=5	点滴静注 1時間	d1	
	エトポシド	エトポシド	100 mg/m ²	点滴静注 2時間	d1-3	
デュルバルマブ	イミフィンジ	デュルバルマブ	1500 mg/body	点滴静注 1時間	d1	28日